ΠΕΡΙΟΡΙΣΜΟΣ ΑΠΟΤΕΛΕΣΜΑΤΩΝ

με Κατασκευαστή:


με Τιμή:

Ενδιαφέροντα Links


Align RC Parts

Byron Fuel

Payment Method
ΠΟΙΟΣ ΕΙΝΑΙ ONLINE
Είναι στην σελίδα  40 επισκέπτες online.

T-REX 450 PRO

Πληροφορίες Κατηγορίας:
  ALIGN RC, T-REX 450 PRO PARTS/ΑΝΤΑΛΛΑΚΤΙΚΑ.


Εικόνα Ονομα Προϊόντος - Τιμή
(H45016) Metal Main Rotor Holder Set

(H45016) Metal Main Rotor Holder Set

Product: Package: Instruction: Specification: ●Use for T-REX 450 Pro ●Metal main rotor holder x 2 ●Linkage ballA(M2.5x4) x 2(Φ4.75x13mm) ●Bearing MR84ZZ x 4(Φ4xΦ8x3mm) ●Socket collar screw x...
22.00€

ΑΓΟΡΑ

(H45017) METAL ROTOR HOUSING

(H45017) METAL ROTOR HOUSING

Product: Package: Instruction: Specification: ●Use for T-REX 450 Pro ●Metal main rotor housing set x 1 ●Pin x 2(Φ1.5x18.7) ●Damper rubber x 2(Φ4xΦ6.5x4) ●Aluminum collar x 2(Φ4xΦ5.6x1)...
17.00€

ΑΓΟΡΑ

(H45018) Metal Head Stopper

(H45018) Metal Head Stopper

Product: Package: Instruction: Specification: ●Use for T-REX 450 Pro ●Metal head stopper x 1 ●Socket screw x 1(M2x5mm)
4.00€

ΑΓΟΡΑ

(H45019A) Metal Flybar Control Set, Align Parts for T-Rex 450

(H45019A) Metal Flybar Control Set, Align Parts for T-Rex 450

Product: Package: Instruction: Specification: ●Use for T-REX 450 Pro ●Metal flybar control arm x 2 ●Flybar control rod x 2(Φ4.3x39mm) ●Set screw x 2(M3x3mm) ●Socket screw x 4(M2x4mm)
11.00€

ΑΓΟΡΑ

(H45021A) Feathering Shaft, Align, Parts

(H45021A) Feathering Shaft, Align, Parts

Instructions: Specification: Use for T-REX 450 Pro. Feathering shaft x 2 Washer x 2(Φ2xΦ6x0.6mm) Aluminum collar x 2( Φ 4x Φ 5.6x1mm) Socket screw x 2(M2x6mm)
7.00€

ΑΓΟΡΑ

(H45022A) Main Shaft

(H45022A) Main Shaft

   Instructions: Specification: ·          Use for T-REX 450 Pro / 450 Sport V2. ·          Main shaft x 2(Φ5xΦ6x118mm) ·          Main shaft lock ring x 2(Φ5xΦ9x0.1mm) ·          Socket Button Head Collar Screw x 2(M2x12mm) ·          M2 nut x...
10.00€

ΑΓΟΡΑ

(H45023) Metal Washout Control Arm

(H45023) Metal Washout Control Arm

Instructions: Specification: Use for T-REX 450 Pro. Metal washout control arm x 2 Washout arm x 2 Bearing 681ZZ x 4(Φ1.5xΦ4x2mm) Bearing FMR52ZZ x 4(Φ2xΦ5xΦ6x2.3mm) Linkage ballA(M2x2.5) x 2(Φ4.75x7.18mm) Socket button head screw x...
11.00€

ΑΓΟΡΑ

(H45024) Radius Arm

(H45024) Radius Arm

Product: Package: Instruction: Specification: ●Use for T-REX 450 Pro. ●Radius arm x 2
3.00€

ΑΓΟΡΑ

(H45025) Metal SF Mixing Arm

(H45025) Metal SF Mixing Arm

Instructions: Specification: ·          Use for T-REX 450 Pro. ·          Metal SF mixing arm x 2 ·          Bearing FMR52ZZ x 4(Φ2xΦ5xΦ6x2.3mm) ·          Linkage ball A(M2x2.5) x 4(Φ4.75x7.18mm) ·          Washer x 2(Φ2xΦ3.6x0.2mm) ·         ...
12.00€

ΑΓΟΡΑ

(H45026) CCPM Metal Swashplate

(H45026) CCPM Metal Swashplate

  Instructions: Specification: ·          Use for T-REX 450 Pro. ·          CCPM metal swashplate case x 1 ·          Metal stand x 1 ·          Metal cover x 1 ·          Grommet x 2 ·          Ball bearing x 1(Φ10x7mm) ·          Linkage...
27.00€

ΑΓΟΡΑ

(H45027A) Metal Main Shaft Bearing Block

(H45027A) Metal Main Shaft Bearing Block

  Product: Package: Instruction: Specification: ●Use for T-REX 450 Pro / 450 Pro 3GX. ●6061-T6 Aluminum alloy material and CNC processed ●Metal bearing holder x 1 ●Bearing 685ZZ x 1(Φ5xΦ11x5mm)...
11.00€

ΑΓΟΡΑ

(H45028A) V2 CARBON FIBER MAIN FRAME/1.2MM

(H45028A) V2 CARBON FIBER MAIN FRAME/1.2MM

   Instructions: Specification: ·          Use for T-REX 450 PRO V2. ·          V2 Carbon fiber main frame x 1(1.2mm) ·          Weight:16.3g
15.00€

ΑΓΟΡΑ

(H45029A) V2 Carbon Bottom Plate/1.6mm

(H45029A) V2 Carbon Bottom Plate/1.6mm

Instructions: Specification: ·          Use for T-REX450 PRO / PRO 3GX ·          Carbon bottom plate x 1(1.6mm) ·          Weight:5.8g
11.00€

ΑΓΟΡΑ

(H45030A) V2 Motor Mount

(H45030A) V2 Motor Mount

Instructions: Specification: ·          Use for T-REX450 PRO / PRO 3GX ·          6061-T6 Aluminum alloy material and CNC processed ·          Motor mount x 1 ·          Socket button head screw x 4(M2.5x5mm) ·          Weight:4.3g
9.00€

ΑΓΟΡΑ

(H45031A) V2 Fuselage Parts

(H45031A) V2 Fuselage Parts

Instructions: Specification: ·          Use for T-REX450 PRO / PRO 3GX   ·          Anti rotation bracket x 1 ·          Tail servo mount x 1 ·          Socket button head self tapping screw x 6(T2.6x6mm) ·          Weight:13.4g
6.00€

ΑΓΟΡΑ

(H45032) Carbon Stabilizer/1.2mm

(H45032) Carbon Stabilizer/1.2mm

Instructions: Specification: ·          Use for T-REX 450 Pro. ·          Carbon horizontal stabilizer x 1(1.2mm) ·          Carbon vertical stabilizer x 1(1.2mm) ·          Vertical stabilizer mount x 1
14.00€

ΑΓΟΡΑ

(H45033) Metal Stabilizer Mount

(H45033) Metal Stabilizer Mount

Instructions: Specification: ·          Use for T-REX450 PRO / 450 SPORT   ·          Stabilizer mount(Upper) x 1 ·          Stabilizer mount(Lower) x 1 ·          Socket screw x 2(M2x12mm) ·          Socket button head screw x 2(M2.5x6mm)
7.00€

ΑΓΟΡΑ

(H45036) Tail Boom Brace

(H45036) Tail Boom Brace

Product: Package: Instruction: Specification: ●Use for T-REX 450 Pro ●Tail boom brace x 2  
5.00€

ΑΓΟΡΑ

(H45037) TAIL BOOM

(H45037) TAIL BOOM

    Instructions: Specification: ·          Use for T-REX 450 ·          347 Tail boom x 2(Φ11xΦ12x347mm) ·          Rudder control rod x 1(Φ1.3x330mm) ·          Ball link x 2 ·          Tail control guide x 2(Φ12.2xΦ14.6x4mm)
8.00€

ΑΓΟΡΑ

(H45038A) Metal Tail Torque Tube Unit

(H45038A) Metal Tail Torque Tube Unit

Product: Instruction: Specification: ●Use for T-REX 450 Pro/Pro V2. ●6061-T6 Aluminum alloy material and CNC processed. ●450PRO V2 Metal plate(L) x 1 ●450PRO V2 Metal plate(R) x 1 ●450PRO V2 Metal...
33.00€

ΑΓΟΡΑ

(H45042) TORQUE TUBE BEARING HOLDER

(H45042) TORQUE TUBE BEARING HOLDER

   Instructions: Specification: ·          Use for T-REX 450 ·          Torque tube drive bearing holder x 1(Φ5.5xΦ11.25x8mm) ·          Bearing MR84ZZ x 1(Φ4xΦ8x3mm)  
7.00€

ΑΓΟΡΑ

(H45043) TAIL BOOM MOUNT

(H45043) TAIL BOOM MOUNT

   Instructions: Specification: ·          Use for T-REX 450 PRO. ·          Tail boom mount(L) x 1 ·          Tail boom mount(R) x 1 ·          Hex mounting bolt x 4(4x25.9mm)  
10.00€

...περισσότερα
Sold Out

(H45044) Aluminum Hexagonal Bolt

(H45044) Aluminum Hexagonal Bolt

Product: Package: Instruction: Specification: ●Use for T-REX 450 Pro ●Aluminum hexagonal bolt x 4(4x25.9mm)
7.00€

ΑΓΟΡΑ

(H45045) Ball Link

(H45045) Ball Link

Instructions: Specification: ·  Use for T-REX 450 SE/V2/PRO ·  Ball link x 12(11x2.3mm)
4.00€

ΑΓΟΡΑ

(H45046) Ball Link A/B

(H45046) Ball Link A/B

Instructions: Specification: ·          Use for T-REX 450 PRO ·          Ball Link A(11x2.3mm) x 4 ·          Ball Link B(24x2.3mm) x 2
4.00€

ΑΓΟΡΑ

(H45047) Stainless Steel Linkage Rod

(H45047) Stainless Steel Linkage Rod

Instructions: Specification: ·          Use for T-REX 450 PRO ·          Linkage rod(D) x 2(Φ1.3x32mm) ·          Linkage rod(M) x 3(Φ1.3x19mm)
4.00€

ΑΓΟΡΑ

(H45048) Linkage Ball Set

(H45048) Linkage Ball Set

Instructions: Specification: ·  Use for T-REX 450 PRO ·  Linkage ball A(M2.5x4) x 2(Φ4.75x13mm) ·  Linkage ball A(M2x2.5) x 12(Φ4.75x7.18mm) ·  Long linkage ball (M2x2.5) x 1(Φ4.75x19.68mm)
10.00€

ΑΓΟΡΑ

(H45049) Skid Mount

(H45049) Skid Mount

Instructions: Specification: ·          Use for T-REX 450 PRO ·          Skid mount x 2 ·          Washer x 2(Φ2.6xΦ5.8x0.6mm) ·          Socket button head screw x 4(M2.5x5mm) ·          Socket button head screw x 2(M2.5x10mm)
8.50€

ΑΓΟΡΑ

(H45050) Landing Skid

(H45050) Landing Skid

Instructions: Specification: ·          Use for T-REX 450 PRO ·          Landing skid x 1 ·          Washer x 2(Φ2.6xΦ5.8x0.6mm) ·          Socket button head screw x 2(M2.5x10mm)
7.00€

ΑΓΟΡΑ

(H45050-00) Landing Skid

(H45050-00) Landing Skid

   Instructions: Specification: ·  Use for T-REX 450 Pro. ·  Landing skid x 1 ·  Washer x 2(Φ2.6xΦ5.8x0.6mm) ·  Socket button head screw x 2(M2.5x10mm)  
7.00€

ΑΓΟΡΑ

(H45050QM) Landing Skid-Fluorescence Orange

(H45050QM) Landing Skid-Fluorescence Orange

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 L / Pro. ●Landing skid x 1 ●Washer x 2(Φ2.6xΦ5.8x0.6mm) ●Socket button head screw x 2(M2.5x10mm)
8.00€

ΑΓΟΡΑ

(H45050QΥ) Landing Skid-Fluorescence Yellow

(H45050QΥ) Landing Skid-Fluorescence Yellow

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 L / Pro. ●Landing skid x 1 ●Washer x 2(Φ2.6xΦ5.8x0.6mm) ●Socket button head screw x 2(M2.5x10mm)
8.00€

ΑΓΟΡΑ

(H45051A) V2 BATTERY MOUNT

(H45051A) V2 BATTERY MOUNT

   Instructions: Specification: ·          Use for T-REX 450 Pro / 450 Pro 3GX . ·          Battery  mount x 1 ·          Socket button head self tapping screw x 6(T2.6x6mm) ·          Battery mount Tape x 1(24x15x4mm) ·          Weight:15.3g...
7.00€

ΑΓΟΡΑ

(H45052) Canopy Mounting Bolt

(H45052) Canopy Mounting Bolt

Instructions: Specification: ·          Use for T-REX 450 PRO ·          Canopy mounting bolt x 2(Φ4x24mm) ·          M2.5 set screw x 2(M2.5x12mm)
4.00€

ΑΓΟΡΑ

(H45053) Torque Tube

(H45053) Torque Tube

Instructions: Specification: ·          Use for T-REX 450 PRO ·          Special protection design torque tube. When you have a crash or collision with tail blade, it will protect the umbrella gear and make the damge at the back section of the...
10.00€

ΑΓΟΡΑ

(H45061) Frame Hardware

(H45061) Frame Hardware

  Instructions: Specification: ·          Use for T-REX 450 PRO   ·          Socket button head screw x 26(M2.5x5mm) ·          Socket button head screw x 2(M2.5x8mm) ·          Socket button head self tapping screw x 14(T2.6x6mm)
5.00€

ΑΓΟΡΑ

(H45116) 450FL LINKAGE ROD(A) SET

(H45116) 450FL LINKAGE ROD(A) SET

   Instructions: Specification: ·          Use for T-REX 450 3G Programmable Flybarless System . ·          arm F x 2(Φ1.3x39mm) ·          Ball Link x 4  
5.00€

...περισσότερα
Sold Out

(H45117A) 450 PRO FL V2 MAIN ROTOR HOUSING SET/BLACK

(H45117A) 450 PRO FL V2 MAIN ROTOR HOUSING SET/BLACK

   Instructions: Specification: ·          Use for T-REX450 PRO 3G Programmable Flybarless System ·          6061-T6 Aluminum alloy material and CNC processed. . ·          450FL Metal Main Rotor Housing x 1 ·          Damper Rubber x 1 ...
20.00€

ΑΓΟΡΑ

(H45118) 450 PRO FL Main Rotor Holder Set/Black

(H45118) 450 PRO FL Main Rotor Holder Set/Black

Product: Package: Instruction: Specification: ●Use for T-REX450 PRO 3G Programmable Flybarless System ●450FL Metal Main Rotor Holder x 2 ●MR84ZZ Bearing x 4 ●Linkage Ball A(M2.5x2.5) x 2 ●Socket...
32.00€

ΑΓΟΡΑ

(H45130) METAL BEARING MOUNT

(H45130) METAL BEARING MOUNT

   Instructions: Specification: ·          Use for T-REX 450 ·          450 Metal Bearing mount x 1(Φ7xΦ9.5x5.2mm) ·          Bearing mount washer x 1(Φ4xΦ5.1x0.3mm) ·          Linkage Ball E(M2x2.5) x 1 ·          MR74ZZ Bearing x...
8.00€

...περισσότερα
Sold Out

(H45131) Metal Vertical Stabilizer Mount

(H45131) Metal Vertical Stabilizer Mount

Product: Instruction: Specification: ●6061 Aluminum alloy material and CNC processed ●Use for T-REX 450 PRO/SPORT. ●Metal vertical stabilizer mount x 1 ●Socket buton head screw x 2( M2x18mm)
5.00€

ΑΓΟΡΑ

(H45132) METAL RUDDER SERVO MOUNT

(H45132) METAL RUDDER SERVO MOUNT

Instructions: Specification: ·          6061-T6 Aluminum alloy material and CNC processed ·          Use for T-REX 450 PRO. ·          450 PRO Metal rudder servo mount x 1(40.7x26x22.7mm) ·          Socket button head screw x 4(M2.5x6mm) ...
11.00€

ΑΓΟΡΑ

(H45133) Metal Anti Rotation Bracket

(H45133) Metal Anti Rotation Bracket

Instructions: Specification: ·  Use for T-REX450 PRO  ·  A7075-T6 Aluminum alloy material and CNC processed   ·  Metal Anti Rotation Bracket x 1 ·  Socket button head screw x 2(M2.5x6mm)
13.00€

ΑΓΟΡΑ

(H45134) 450FL METAL CONTROL ARM

(H45134) 450FL METAL CONTROL ARM

   Instructions: Specification: ·          6061-T6 Aluminum alloy material and CNC processed.  ·          Use for T-REX 450 PRO Flybarless System. ·          Metal lever x 2 ·          Radius x 2 ·          Socket button head screw x...
17.00€

ΑΓΟΡΑ

(H45135) Battery Mount Foam

(H45135) Battery Mount Foam

Instructions: Specification: ·  Use for T-REX450 PRO 3GX ·  Battery mount foam x 4(24x15x4mm) ●Weight:0.2g
4.00€

ΑΓΟΡΑ

(H45156QA )Slant Thread Main Drive Gear/121T

(H45156QA )Slant Thread Main Drive Gear/121T

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 Series. ●Must with::H45157 Motor Pinion Helical Gear 12T. ●New style high strength 121 tooth Mod 0.6 helical main hear for 450...
8.00€

ΑΓΟΡΑ

(H45157) Motor Pinion Helical Gear 12T

(H45157) Motor Pinion Helical Gear 12T

Instructions: Specification: ·  Use for T-REX 450 Series.   ·  Must with:Slant Thread Main Drive Gear/121T(H45156) ·  Motor pinion gear 12T(Φ3.5x12T/M0.6) x 1 ·  Screw(M3x3mm) x 1 ·  Modulus: 0.6 ·  Weight:1.2g
5.00€

ΑΓΟΡΑ

(H45159) Motor Pinion Helical Gear 12T

(H45159) Motor Pinion Helical Gear 12T

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 Series. ●Must with:Slant Thread Main Drive Gear/121T(H45156) ●Motor pinion gear 12T(Φ3.17x12T/M0.6) x 1 ●Screw(M3x3mm) x...
6.00€

ΑΓΟΡΑ

(H45160) Motor Pinion Helical Gear 11T

(H45160) Motor Pinion Helical Gear 11T

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 Series. ●Must with:Slant Thread Main Drive Gear/121T(H45156) ●Motor pinion gear 11T(Φ3.5x11T/M0.6) x 1 ●Screw(M3x3mm) x...
5.00€

ΑΓΟΡΑ

(H45161) Motor Pinion Helical Gear 11T

(H45161) Motor Pinion Helical Gear 11T

  Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 Series. ●Must with:Slant Thread Main Drive Gear/121T(H45156) ●Motor pinion gear 11T(Φ3.17x11T/M0.6) x 1...
4.50€

ΑΓΟΡΑ

(H45162) 450DFC Main Rotor Head Upgrade Set

(H45162) 450DFC Main Rotor Head Upgrade Set

Product: Appearance: Appearance: Appearance: Package: Package: Instruction: Specification: Instruction: ●Follow by 700 DFC/600 DFC's design, the 450 DFC flybarless rotor head system utilizes...
48.00€

ΑΓΟΡΑ

(H45163) 450DFC Main Rotor Housing Set

(H45163) 450DFC Main Rotor Housing Set

Product: Instruction: Specification: ●Use for Use for T-REX450DFC.(H45162) ●6061-T6 Aluminum alloy material and CNC processed. ●The damper rubbers are manufactured utilizing POM material, sleek surface, with...
17.00€

ΑΓΟΡΑ

(H45164) 450DFC Main Rotor Holder Set

(H45164) 450DFC Main Rotor Holder Set

Product: Instruction: Specification: ●Use for T-REX450DFC.(H45162) ●6061-T6 Aluminum alloy material and CNC processed. ●450DFC Main Blade Grip x 2 ●MR84ZZ Bearing x 4 ●Socket Button Head Collar...
28.00€

ΑΓΟΡΑ

(H45165A) 450DFC Main rotor grip arm integrated control link set

(H45165A) 450DFC Main rotor grip arm integrated control link set

Product: Package: Instruction: Specification: ●6061-T6 Aluminum alloy material and CNC processed. ●Suitable for T-REX 450DFC. ●450DFC Main rotor grip arm integrated control link x 2 ●450DFC Main rotor...
18.00€

ΑΓΟΡΑ

(H45166) 450DFC Main Shaft

(H45166) 450DFC Main Shaft

Product: Instruction: Specification: ●Use for T-REX 450DFC ●450DFC Main shaft x 2 ●Socket Button Head Collar Screw x 2(M2x12mm) ●M2 nut x 2 ●Weight:33g
12.00€

ΑΓΟΡΑ

(H45167) 450DFC Head Damper

(H45167) 450DFC Head Damper

Product: Instruction: Specification: ●Manufactured utilizing POM material, sleek surface, with superior anti-wear characteristic. ●Use for T-REX 450DFC ●450DFC Head Damperx 4(Φ4xΦ6.5x3.8mm)
4.00€

ΑΓΟΡΑ

(H45177) 450 Plus Stabilizer

(H45177) 450 Plus Stabilizer

Product: Package: Instruction: Specification: ●Use for T-REX 450 Plus/Sport/Sport V2/Pro/SE/SE V2. ●Horizontal stabilizer x 1 ●Vertical stabilizer x 1 ●Weight:7.8g
5.00€

ΑΓΟΡΑ

(H45179) 450PRO Metal Tail Pitch Assembly

(H45179) 450PRO Metal Tail Pitch Assembly

Product: Product: Package: Instruction: Specification: ●Utilizes dual point attachment design for zero play and higher precision control feel. ●Constructed with CNC aluminum alloy, with precision ball bearing...
37.00€

ΑΓΟΡΑ

(H45181) 450PRO V2 Metal Tail Pitch Assembly

(H45181) 450PRO V2 Metal Tail Pitch Assembly

Product: Product: Package: Instruction: Specification: ●Utilizes dual point attachment design for zero play and higher precision control feel. ●Constructed with CNC aluminum alloy, with precision ball bearing...
39.00€

...περισσότερα
Sold Out

(H45182A) 450DFC Linkage Rod Set

(H45182A) 450DFC Linkage Rod Set

Product: Package: Instruction: Specification: ●The ball link are manufactured utilizing POM material, sleek surface, with superior anti-wear characteristic. ●Use for T-REX 450DFC(H45162/45162QN). ●450DFC...
7.00€

ΑΓΟΡΑ

(H45183) New Tail Pitch Control Link

(H45183) New Tail Pitch Control Link

Product: Product: Package: Instruction: Specification: ●Use for T-REX450. ●Use with H45038 Metal Tail Torque Tube Unit H45038A Metal Tail Torque Tube Unit H45179 450PRO Metal Tail Pitch Assembly. H45181...
5.00€

ΑΓΟΡΑ

(H45185) M2 socket collar screw

(H45185) M2 socket collar screw

Product: Package: Instruction: Specification: ●Suitable for T-REX 450DFC. ●socket collar screw × 4(M2x15mm) ●Washer × 4(Φ2xΦ3.6x0.2mm)
3.00€

ΑΓΟΡΑ

(H45190) 450DFC Main Rotor Housing Set/Black

(H45190) 450DFC Main Rotor Housing Set/Black

Product: Package: Instruction: Specification: ●The damper rubbers are manufactured utilizing POM material, sleek surface, with superior anti-wear characteristic. ●6061-T6 Aluminum alloy material and CNC processed....
12.50€

ΑΓΟΡΑ

(H45B001XX) 450L Carbon Fiber Main Frame(L)-1.2mm

(H45B001XX) 450L Carbon Fiber Main Frame(L)-1.2mm

Product: Package: Instruction: Specification: ●Use for T-REX 450 L ●450L Carbon Main Frame(L)-1.2mm x 1(1.2mm)
19.00€

...περισσότερα
Sold Out

(H45B002XX) 450L Carbon Fiber Main Frame(R)-1.2mm

(H45B002XX) 450L Carbon Fiber Main Frame(R)-1.2mm

Product: Package: Instruction: Specification: ●Use for T-REX 450 L. ●450L Carbon Fiber Main Frame(R) x 1(1.2mm)
19.00€

...περισσότερα
Sold Out

(H45B004XX) 450L Bottom Plate (1.6mm)

(H45B004XX) 450L Bottom Plate (1.6mm)

Product: Package: Instruction: Specification: ●Use for T-REX 450 L. ●450L bottom plate x 1 ●Battery Mount Foam x 1
14.00€

ΑΓΟΡΑ

(H45B005XX) 450L Main Shaft Bearing Block

(H45B005XX) 450L Main Shaft Bearing Block

Product: Package: Instruction: Specification: ●Use for T-REX 450 Pro ●6061-T6 Aluminum alloy material and CNC processed. ●450L Main Shaft Bearing Block x 2 ●Bearing 685ZZ x 2(Φ5xΦ11x5mm) ●Socket...
21.00€

ΑΓΟΡΑ

(H45B006XX) 450L Motor Mount

(H45B006XX) 450L Motor Mount

Product: Package: Instruction: Specification: ●Use for T-REX 450 L ●450L Motor mount x 1 ●Socket screw x 4(M2.5x6mm)
12.00€

ΑΓΟΡΑ

(H45B008XX) 450L Metal Shapely Reinforcement Plate And Brace

(H45B008XX) 450L Metal Shapely Reinforcement Plate And Brace

Product: Package: Instruction: Specification: ●Suitable for T-REX 450L. ●Brand new CNC metal reinforcement plate and brace compare with frame mounting bolt effectively increase the torsional stength of main frame,...
21.00€

ΑΓΟΡΑ

(H45B009XX) 450L Skid Mount

(H45B009XX) 450L Skid Mount

Product: Package: Instruction: Specification: ●Use for T-REX 450 L. ●6061-T6 Aluminum alloy material and CNC processed ●Skid mount x 3 ●Washer x 3(Φ2.6xΦ5.8x0.6mm) ●Socket button head screw x...
15.00€

ΑΓΟΡΑ

(H45B011XX) 450L Battery Mount

(H45B011XX) 450L Battery Mount

Product: Package: Instruction: Specification: ●Use for T-REX 450 L ●Battery mount x 2
15.00€

ΑΓΟΡΑ

(H45B012XX) 450L Canopy Mounting Bolt

(H45B012XX) 450L Canopy Mounting Bolt

Product: Package: Instruction: Specification: ●Use for T-REX 450 L ●450L Canopy mounting bolt x 2(M2.5x21.5mm) ●M2.5 set screw x 2(M2.5x12mm)
4.00€

ΑΓΟΡΑ

(H45B013XX) 450L Multiple Main Shaft Bearing Block

(H45B013XX) 450L Multiple Main Shaft Bearing Block

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 L. ●6061-T6 Aluminum alloy material and CNC processed. ●Special design to extend the servo mounting space, it allow larger micro...
22.00€

ΑΓΟΡΑ

(H45G001NX) M0.6 Torque Tube Front Drive Gear Set/28T

(H45G001NX) M0.6 Torque Tube Front Drive Gear Set/28T

Product: Package: Instruction: Specification: h="50%" valign="top" bgcolor="#FFFFFF"> ●Use for T-REX 450P L / PRO ●Utilizes newly developed, highest spec and superior anti-wear...
9.00€

ΑΓΟΡΑ

(H45G001XX) M0.6 Torque Tube Front Drive Gear Set/26T

(H45G001XX) M0.6 Torque Tube Front Drive Gear Set/26T

  Product: Package: Instruction: Specification: ●Use for T-REX 450PRO ●Utilizes newly developed, highest spec and superior anti-wear material to increase the overall strength and durability for torque tube drive...
13.00€

ΑΓΟΡΑ

(H45G002XX) Torque Tube Rear Drive Gear Set

(H45G002XX) Torque Tube Rear Drive Gear Set

Product: Package: Instruction: Specification: ●Use for T-REX 450PRO. ●Utilizes newly developed, highest spec and superior anti-wear material to increase the overall strength and durability for torque tube drive gear....
13.00€

ΑΓΟΡΑ

(H45H002XX) 450PRO Main Shaft Bearing Block

(H45H002XX) 450PRO Main Shaft Bearing Block

Product: Package: Instruction: Specification: ●6061-T6 Aluminum alloy material and CNC processed ●Use for T-REX 450PRO. ●450 DFC bearing holder(U) × 1(39x26x7mm) ●450 DFC bearing holder(L) ×...
18.00€

...περισσότερα
Sold Out

(H45H005XX) 450 Feathering Shaft Set

(H45H005XX) 450 Feathering Shaft Set

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 Plus / Sport / Pro. ●Brand new design for 450 Feathering Shaft, both ends of shaft increased thickness from 3mm to 4mm, so its whole...
10.00€

ΑΓΟΡΑ

(H45H006XX) 450 Feathering Shaft

(H45H006XX) 450 Feathering Shaft

Product: Package: Instruction: Specification: ●Use for T-REX 450 Plus / Sport / Pro. ●Must with:F4-8Thrust Bearing(H45R002XXW). ●Feathering shaft x 2 ●Washer x 4(Φ2.6xΦ5.8x0.6mm) ●Socket...
7.00€

ΑΓΟΡΑ

(H45H007XX) 450DFC CCPM Metal Swashplate/Black

(H45H007XX) 450DFC CCPM Metal Swashplate/Black

Product: Package: Instruction: Specification: ●Designed specifically for DFC rotorhead system, improving DFC connecting rod's strength and minimizing linkage detachment during extreme flight maneuvers. ●6061-T6...
30.00€

ΑΓΟΡΑ

(H45H008XX) 450 Blade Clips

(H45H008XX) 450 Blade Clips

Product: Product: Package: Instruction: Specification: ●Suitable for T-REX 450. ●The material of Rotor Clips for main/tail blades are high strength composite plastic steel, providing bigger contact area...
7.00€

ΑΓΟΡΑ

(H45R001XX) F3-6Thrust Bearing

(H45R001XX) F3-6Thrust Bearing

Product: Package: Instruction: Specification: ●Use for T-REX 450 ●F3-6 Thrust Bearing x 2(Φ3xΦ6x2.8mm) ●Washer x 2(Φ2xΦ4.8x0.6mm) ●Washer x 2(Φ3xΦ4.8x0.3mm)
5.00€

ΑΓΟΡΑ

(H45R002XX) F4-8M Thrust Bearing

(H45R002XX) F4-8M Thrust Bearing

Product: Package: Instruction: Specification: ●Use for T-REX 450. ●Must with:450 Feathering Shaft(H45H006XXW). ●F4-8 Thrust Bearing x 2(Φ4xΦ8x3.3mm) ●Washer x 2(Φ4xΦ6.5x0.4mm)
5.00€

ΑΓΟΡΑ

(H45R003XX) Bearing(MR74ZZ-d3.5/ MR63ZZ)

(H45R003XX) Bearing(MR74ZZ-d3.5/ MR63ZZ)

Product: Package: Instruction: Specification: ●Use for 450 Metal Tail Rotor Holder(H45T002XX) ●Bearing MR63ZZ x 2(Φ3xΦ6x2.5mm) ●Bearing MR74ZZ-d3.5 x 2(Φ3.5xΦ7x2.5mm)
8.00€

ΑΓΟΡΑ

(H45T002XX) 450 Metal Tail Rotor Holder

(H45T002XX) 450 Metal Tail Rotor Holder

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450. ●6061-T6 Aluminum alloy material and CNC processed ●450 Metal tail rotor holder x 2 ●450 Tail rotor hub x 1...
23.00€

ΑΓΟΡΑ

(H45T003XX) 450 Tail Rotor Hub

(H45T003XX) 450 Tail Rotor Hub

Product: Package: Instruction: Specification: ●6061-T6 Aluminum alloy material and CNC processed. ●Use for T-REX 450. ●Must with 450 Metal Tail Rotor Holder(H45T002XXW). ●450Tail rotor hub x 2...
10.00€

ΑΓΟΡΑ

(H45T004XX) 450L Tail Linkage Rod

(H45T004XX) 450L Tail Linkage Rod

Product: Package: Instruction: Specification: ●Use for T-REX 450 L / other 450 series. ●Must with: 450L Torque Tube(H45T005XXW). ●450L Rudder control x 1(Φ1.3x375mm) ●Ball link x 2 ●Tail control...
5.00€

ΑΓΟΡΑ

(H45T005XX) 450L Torque Tube

(H45T005XX) 450L Torque Tube

Product: Package: Instruction: Specification: ●Use for T-REX 450L / other 450 series. ●The high torque power torque tube has the extreme strenth, anti-torque and difficult to break properties. ●Suitable for...
7.00€

ΑΓΟΡΑ

(H45T006XM) Vertical Stabilizer-Fluorescence Orange

(H45T006XM) Vertical Stabilizer-Fluorescence Orange

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 series. ●Using competitive material and special imbedded technology for vertical tail, enhanced its structural strength and boutique...
15.00€

ΑΓΟΡΑ

(H45T006XX) 450L Vertical Stabilizer

(H45T006XX) 450L Vertical Stabilizer

Product: Package: Instruction: Specification: ●Use for T-REX 450 series. ●Using competitive material and special imbedded technology for vertical tail, enhanced its structural strength and boutique texture...
15.00€

ΑΓΟΡΑ

(H45T006XY) 450 Vertical Stabilizer-Fluorescence Yellow

(H45T006XY) 450 Vertical Stabilizer-Fluorescence Yellow

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 series. ●Using competitive material and special imbedded technology for vertical tail, enhanced its structural strength and boutique...
15.00€

ΑΓΟΡΑ

(H45T007XX) 450L Tail Boom Mount Set

(H45T007XX) 450L Tail Boom Mount Set

Product: Package: Instruction: Specification: ●Use for T-REX 450L. ●Tail boom mount(L) x 1 ●Tail boom mount(R) x 1 ●Hex mounting bolt x 4(M2.5x30.8mm)
12.00€

ΑΓΟΡΑ

(H45T008XX) 450L Tailboom Support Rods Reinforcement Plates Set

(H45T008XX) 450L Tailboom Support Rods Reinforcement Plates Set

Product: Product: Package: Instruction: Specification: ●Use for T-REX 450. ●Added tailboom support bridge design to increase the rigidity of the overall tailboom/support assembly. ●450L Boom support...
5.00€

ΑΓΟΡΑ

(H45T010XX) 450L Tail Boom

(H45T010XX) 450L Tail Boom

Product: Package: Instruction: Specification: ●Use for T-REX 450L. ●6061-T6 Aluminum alloy material. ●450L Tail boom x 2(Φ11xΦ12x387mm)
6.00€

ΑΓΟΡΑ

(H45Z002XX) 450L Linkage Ball Set

(H45Z002XX) 450L Linkage Ball Set

Product: Package: Instruction: Specification: ●Use for T-REX 450L. ●Linkage ball A(M2.5x2.5) x 3(Φ4.75x7.18mm) ●Linkage ball A(M2x3.5) x 4(Φ4.75x8.18mm) ●Linkage ball G(M2x2.5) x 2(Φ4.75x11.18mm)...
10.00€

ΑΓΟΡΑ

(HC4302) 450 PRO V2 Painted Canopy

(HC4302) 450 PRO V2 Painted Canopy

Product: Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 PRO V2 ●Painted canopy x 1 ●Canopy nut x 2
29.00€

ΑΓΟΡΑ

(HC4303) 450 PRO V2 Painted Canopy

(HC4303) 450 PRO V2 Painted Canopy

Product: Product: Product: Package: Instruction: Specification: ●Use for T-REX 450 PRO V2 ●Painted canopy x 1 ●Canopy nut x 2
29.00€

ΑΓΟΡΑ

(HC4311) 450 PRO DFC Painted Canopy

(HC4311) 450 PRO DFC Painted Canopy

Product: Product: Product: Package: Instruction: Specification: ●Use for T-REX 450PRO DFC ●Painted canopy x 1 ●Canopy nut x 2
32.00€

ΑΓΟΡΑ

(HC4352) 450L Dominator Painted Canopy

(HC4352) 450L Dominator Painted Canopy

Product: Product: Product: Package: Instruction: Specification: ●Use for T-REX 450L. ●Painted canopy x 1 ●Canopy nut x 2
35.00€

...περισσότερα
Sold Out

(HC4354) 450L Dominator Painted Canopy

(HC4354) 450L Dominator Painted Canopy

Product: Product: Product: Package: Instruction: Specification: ●Use for T-REX 450L. ●Painted canopy x 1 ●Canopy nut x 2
35.00€

ΑΓΟΡΑ

(HQ0613A) Tail Blade

(HQ0613A) Tail Blade

Instructions: Specification: ·  Use for T-REX 450 Pro. ·  Plastic tail blade x 2 ·  Shape: Symmetrical wing ·  Length:61mm ·  Width:2.6mm ·  Shaft Diameter:2mm ·  Weight:4.2g/set
5.00€

ΑΓΟΡΑ

(HQ0683A) 68 Tail Blade

(HQ0683A) 68 Tail Blade

Product: Package: Instruction: Specification: ●Use for T-REX 450. ●The brand new extended tail rotor blades to match the 360mm main rotor blades also contributes to the tail locking performance. The new style paint...
6.00€

ΑΓΟΡΑ

(HS1219QA) New Main Gear

(HS1219QA) New Main Gear

Product: Package: Instruction: Specification: ●This new main gear is great for the balance. New super strength plastic-steel material, multinational patent design, light weight, and special cooling blade design is good for...
7.00€

ΑΓΟΡΑ

(HS1220AA) 450 Autorotation tail drive gear-Black

(HS1220AA) 450 Autorotation tail drive gear-Black

Product: Package: Instruction: Specification: ●This new main gear is great for the balance. New super strength plastic-steel material, multinational patent design, light weight, and special cooling blade design is good for...
6.00€

ΑΓΟΡΑ

(HS1222) Bearing(MR74ZZ)

(HS1222) Bearing(MR74ZZ)

Product: Package: Instruction: Specification: ●Tail Rotor Bearing Mount Washer x 1 (Φ4xΦ5.1x0.3mm) ●Bearing MR74ZZ x 2 (Φ4xΦ7x2.5mm)
5.00€

ΑΓΟΡΑ

(HS1228-00) Main Gear Case/Black

(HS1228-00) Main Gear Case/Black

Instructions: Specification: ·          Use for T-REX450 PRO ·          Main gear case x 1 ·          One-way bearing HF0612 x 1(Φ6xΦ10x12mm) ·          Cross screw x 4(M2x4mm)
14.00€

ΑΓΟΡΑ

(HS1230) One-way Bearing Shaft Collar/thickness:1.6mm

(HS1230) One-way Bearing Shaft Collar/thickness:1.6mm

Product: Package: Instruction: Specification: ●New one-way bearing shaft collar improves main gear rotation efficiency and precision, reduce main gear vibration and the noise. ●One-way bearing shaft collar x...
2.00€

ΑΓΟΡΑ

(HS1240) HOOK AND LOOP TAPE/450 USE

(HS1240) HOOK AND LOOP TAPE/450 USE

   Instructions: Specification: ·          Tape the Hook side (hooked) on the battery mounting plate and the Loop side (fuzzy) on the battery. ·          Hook and Loop Tape- Hook side (hooked) x 4(54x28mm) ·          Hook and Loop Tape- Loop...
3.00€

ΑΓΟΡΑ

(HS1264) Flybar Rod/220mm

(HS1264) Flybar Rod/220mm

Instructions: Specification: ·  Use for T-REX450 Pro. ·  Flybar rod x 2 (220mm/Stainless steel)
5.00€

...περισσότερα
Sold Out

(HS1268) F3-8M THRUST BEARING

(HS1268) F3-8M THRUST BEARING

   Instructions: Specification: ·          Use for T-REX 450SE V2 / 450 Pro. ·          Thrust Bearing F3-8M x 2(Φ3xΦ8x3.5mm)  
6.00€

ΑΓΟΡΑ

(HS1281) 450 TAIL SHAFT SLIDE BUSH

(HS1281) 450 TAIL SHAFT SLIDE BUSH

    Instructions: Specification: ·          Use for T-REX 450. ·          Tail shaft slide bush x 1(Φ3XΦ5X10mm)
5.00€

ΑΓΟΡΑ

(HS1284) 450 Carbon Flybar Paddle

(HS1284) 450 Carbon Flybar Paddle

Instructions: Specification: ·          Use for T-REX450 . ·          50 Carbon flybar paddlex2 ·          Size:60x32x3.5mm ·          Weight:4.0g/pcs
15.00€

ΑΓΟΡΑ

(HS1291) DAMPER RUBBER 80°

(HS1291) DAMPER RUBBER 80°

   Instructions: Specification: ·          Use for 450SE V2 / 450 Pro. ·          Damper rubber x 2(Φ4xΦ6.5x4mm) ·          Washer x 2(Φ5.5xΦ8x0.4mm)  
4.00€

ΑΓΟΡΑ

(HS1295) METAL TAIL ROTOR CONTROL ARM SET

(HS1295) METAL TAIL ROTOR CONTROL ARM SET

   Instructions: Specification: ·          Use for T-REX 450 SE/V2/PRO series. ·          Metal tail rotor control arm x 1 ·          Washer x 1(Φ2xΦ3.6x0.2mm) ·          Washer x 2(Φ2xΦ3.6x0.5mm) ·          Bearing MR52ZZ x 2(Φ2xΦ5x2.5mm)...
8.00€

ΑΓΟΡΑ

(HS1304A) Tail Pitch Assembly

(HS1304A) Tail Pitch Assembly

Instructions: Specification: ·          Use for T-REX450 SPORT / PRO / SPORT V2. ·          Control linkx 2(Φ5.1x11.58x4.2mm) ·          Metal T tyep arm x 1(19.5x6x5mm) ·          Tail rotor bearing shaft x 1(Φ7xΦ9x5.2mm) ·          Collar x...
9.00€

...περισσότερα
Sold Out

(HS1304B) Tail Pitch Assembly

(HS1304B) Tail Pitch Assembly

Product: Package: Instruction: Specification: ●Use for T-REX 450L/PLUS/PLUS DFC. ●Control link x 2(10.4xΦ5.1x4.2mm) ●Metal T tyep arm x 1(19.5x6x5mm) ●Metal Bearing mount x 1(9.2x8.2x6.5mm)...
15.50€

ΑΓΟΡΑ

(HZ022A) LANDING SKID NUT

(HZ022A) LANDING SKID NUT

   Instructions: Specification: ·          Use for T-REX 450SE V2 / 450 Pro. ·          Material:silica gel ·          Quantity:4 pcs ·          Weight:0.3g/pcs
4.00€

ΑΓΟΡΑ

(HZ026) One-way Bearing Shaft

(HZ026) One-way Bearing Shaft

Instructions: Specification: ·            ·          Length:21.5mm ·          Max outer diameter:Φ8 ·          Hole outer diameter:Φ6 ·          Hole inner diameter:Φ5
4.00€

ΑΓΟΡΑ